Test Report No.: SZTYR050102512/LP Date: JAN 28, 2005

ZHONGSHAN SHI YANG METAL PRODUCT CO., LTD.
THE 3"° INDUSTRIAL AREA, NANLANG TOWN,
ZHONGSHAN CITY, GUANGDONG PROVINCE, CHINA

Page1of 1

Report on the submitled sample said,to be 4

ltem No. : C36804

Sample Receiving Déte ~ : JAN 26, 2005

Testing Period . ' : JAN 28, 2005 TO JAN 28, 2005

‘Test Requested * : To determine the Lead, Cadmium, Mercury & Hexavalent Chromium content in

the submitted sample.

Test Method : Lead, Cadmium & Mercury content — In-house mathod.
Hexavalent Chromium content - with reference to EPA Method 3080A: 1998 / other wet
digestion,

Analysis was performed by Atomic Absorption Spectrometer.(AAS) and Inductively
Coupled Plasma Atomic Emission Spectrometer (ICP-AES),

Results
Brassy color metal bar
Lead Content 2.46%(wiw)
Cadmium Content 0.0022%(w/w)
Mercury Content < 0.0002%(w/w)
Hexavalent Chromium Content < 0.0002%(w/w)
Note: - < = Less than
- 0.01%(wiw) = 100ppm (mg/ky)}
- Results shown are of the total weight of dry sample.
*** &nd of RepOﬂ e
Signed for and on behalf of

$GS-CSTC LW,
Zhang Yanzheng, Helen —
Section Manager

*"This Test Report s Issusd by the Company subject to its Ganeral Conditions of &
:v?la%lem upo? r;q::s! or are accessible at www.sgs.com. Attention is drewn to the policies!
sfined thareln, resuits shown in this Test Repert refer only to the tample(s) lasted uniass otherwite stated and such sample(s) are relained,
for 30 days™only. This Test Repori shall not be reproduced excapt in full, without written approva! of the Company. Piet) et

&R, Oastar Bukding, Zhengang Road Shngmain, Shanchen Chine 510040 £ 6-782)23114158 1 (MTSSEINRNN0 B31BE4  wwwon.age.com

Member of $G8 Group{Sockb Génirae da Surveltance)



Test Report No.GLHGOO3MUI3TICM Date: MAY 8,2005  Page 1 of2

JINGFENG HARDWARE MANUFACTORY
NAN-WU INDUSTRIAL DIST HOU JIE, DONGGUAN, GUANGDONG, CHINA

This test was subcontracted to qualifiod subcontractor.
Report on the submitted sample sald to ba CAST ZINC ALLOY

8GS Ref No, : GZESCR 0804258451.P
Samele Receiving Date :APR 28, 2005
Testing Period {APR 28, 2005 TO MAY 08, 2005

Test Requested : {1) To bdmm thc' Lead, Cadmium, Mercury & Hexavaient Chromium content in the
sy sample,
(2) To determine the soluble slements contant in sccordance with the European Standard
on smg of Toys, EN71 Part 3: 1994 (including amendment A4 '2000) - Migratlon of
Certain Elaments,

Test Method (1) Lead content - In house method, with refsrance to EPA method 30808; 1966,
Cadmium content » in heuse method, with reference to B8 EN1122; 2001 method B,
Meroury content - In houss methcd, with referenca to EPA 3082: 1906,
:::av?sw Chromium mb:;hrn - with lefcrggneasto EPA 3060A: (1’ 9&3 tﬁ EPA 2!964&‘;3 802
lysis was performad by Atomia Absorp: pecitometsr an uctively Coup
Plasma Atomic Emissien Smcﬁom& {ICP-AES) | UV-VIS Spectrophotometar,
(2) Soluble Eiements Content - with reference to EN71 Part 3 : 1684 + A1:2000.
Analysis was performed by Inductively Coupled Plasma Atomic Emission Spectromater

(ICP-AES) .
RESULTS Please refer to next page,
Signed for and on behalf ot

SGS8-CSTC Co., Ud.

Sunny Bun ¥
Englnaer

il

This Torl Repert iy laviied by the Company Sublec! to its General Congitions of Sarvice rinted overlewf or attaghed,

avaliable ypon requast e are accesalble at Www.sgs.com. Attention is driwn 1o the Hn#htb:a of liabiity, lnd'mnmc:ﬂo: ;;Mmﬁgnn:::l&,::
\ ulty shown In this Test Repart rafer Snly 19 the Samplels) tewted unless otherwiss #laled aind such sample(e) are relained

fot 30 days only, This T tRmnm:munmuumthu.mmmmmwwmcmm :

GLMG 053375
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Test Report No. GLHBO050401377CM Date: MAY ©,2008  Page2of2
RESULTS

(4) Lead, Cadmium, Merelry & Hexavalent Chromium Content:
Grey imetal bar
Laad Content (Pb)(ppm) :‘;
Cndmlumcc:o:w:‘mmg) ) <2
onte
m:t\'glent Chromium Content [Cr(VI}) <?
Nule : - « = Less Than
- ppm = mg/kg
(2) Soluble Elements Content:
Elpment Grey metal bar Limit
|
Seluble Lead (Pb) : g | gg m
Swluble Antimony (8b) 25
Suluble Arsenic As) <2 1000 meks
Soluble Barium Ba) <8 il
Solubie Cadmium (Cd) <§ it
Scslu::o amomium 2 g; ; : g ks
Scluble Meccury
Solubla Selanium (Se) <§ 500 ma/kg
Nete:« €= |gss Than
« ppm = mgkg
w* £nd of Feport **

This Test Report ls issuad by the Company subject to its Gansral Conditions of Seevice printed overleal or ataghed, Said Conditions wre also
available upan request of are accessibie at www.sgs.com. Altsihtion is drewn to the fimitations of flabilty, indemnification and jurisdictional policles

defined tharein. The reaults shevin In this Tast Report refer only io the-tampla(s) tasted unless othenwise staled and such sample(a) are retelned
for 30 days only. This Test Raport shatt not be reproducad axespt in full, wilhout wribien appraval of the Company: :
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Test Report No.: SZTYR050410518/LP ~  Date: APR 04,2005  Page 1 of 2

HONG XIN YUAN INDUSTRY COMMERCE CO., LTD
FUYING INDUSTRIAL AREA QIAO TOU VILLAGE
FUYONG TOWN, BAOAN DISTRICT SHENZHEN
Report on the submitted sample said to be 4tk

SGS Ref No. : SZ050304880EC-3.3 (GZSCR050316943/LP)

Sample Recelving Dato : MAR 29, 2005
Testing Period : MAR 29, 2005 TO APR 04, 2005

~ Test Requested : (1) To determine the Lead, Cadmium, Mercury & Hexavalent Chromium content in the
submitted sample. :

(2) To determine the soluble elements content in accordance with the European Standard
on Safely of Toys, EN71 Part 3: 1994 (Including amendment A1 :2000) - Migration of
Certain Elements.

Test Method : (1) Lead content - In house method, with reference to EPA method 30508B: 1996 .
Cadmium content - In house method, with reference to BS EN1122: 2001 method B .
Mercury content - In house method, with reference to EPA 3052: 1996,
Hexavalent Chromium content - with reference to EPA 3060A: 1996 & EPA 7196A: 1992 .
Analysis was performed by Inductively Coupled Plasma Atomic Emission Spectrometer
(ICP-AES) / UV-VIS Spectrophotometer.

(2) Soluble Elements Content - with reference to EN71 Part 3 : 1994 + A1:2000.

Analysls was performed by Inductively Coupled Plasma Atomic Emission Spectroms :3r
(ICP-AES).

RESULTS : Please refer to next page.

Signed for and gp: eh‘atf:o%

S-C FuWER TESTIA
ST il
%\(J ; ﬁ :ﬁ'>
0 ’ » q
VAL, * /

NG

Zhahg Yanzheng:Helen .
Section Manager

il

This Test Report Is Issued by the Company subject to its General Cor.ditions of Service printed ovarleaf or attactied, Said Condilions are also
avaitable upon request or are accessibie at www.sgs.com, Atlention Is drawn to the limitations of liability, Indemnification and jurisdictiona: polisies
defined therein. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such samples) «re reta ned
for 30 days only. This Test Report shall not be reproduced except In full, without written approval of the Company.

SGSCSTC Stendads Toshrical Savices (.. Lt o ,
Shanshas Reanch. s | shtvalety m"ﬁﬁﬁmwmmmsm ‘Wﬂﬁfﬁ FEBTS5)03108100 83110634 warw.co.uqe.com
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Test Report . No. SZTYROS0410518/LP  Date: APR 04,2005  Page 2 of 2

RESULTS

(1) Lead. Cadmium, Mercury & Hexavalent Chromium Content;

o Green ilquld
Lead Content (Pb) ‘ <2
Cadmium Content (Cd) <2
Mercury Content (Hg) . ‘ <2
Hexavalent Chromium Content [Cr(V1)] A <2
Note : - < = Less Than
- ppm =mg/L
(2) Soluble Elements C .

Eleme Greenliguld Limit
Soluble Antimony (Sb) <2 60 mg/kg
Soluble Arsenic - ( As ) <2 25 mglkg
Soluble Barlum  (Ba) ' <5 1000 mg/kg
Soluble Selenium (Se) <5 500 mg/kg
Note : - <= Less Than

- ppm = mg/kg

*** End of Report ***

i

[gearaiRtil]
I
F\m
U
r:‘:‘:’l

i

il

This Test Report is Issued by the Company subjact to Its General Conditions of Service printed overteaf or attached. Said Conditions are 2130
available upon request or are accessible at www.sgs.com, Attention Is drawn to the limitaticns of liability, indemnification and jurisdictional polisiss
defined therein. The results shown In this Test Report refer only to the sample(s) tested uniess otherwise stated and such sample(s) are retain:d -
for 30 days only. This Test Report shal not be reproduced except in full, without wrilten approval of the Company.
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| ‘Test Ref)ort

o A

HUEI SUN PLASTIC CO., LTD. Report No. : CE/2005/30689A

NO. 17, LANE 679, PIN-TUNG ROAD, PIN-CHENG CITY,  Date : 2005/03/10
TAOYUAN HSIEN, TAIWAN Page 1 0of3

The following merchandise was (were) submitted and identified by the client as :

Type of Product : VRN HESE
Sample Received : 2005/03/03

Testing Date 2005/03/03 TO 2005/03/10

Test Result

- Please see the next page -

~

Sk

Manager

"
n

for and on behalf of
SGS TAIWAN LTD.
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The content of this PDF file is in accordance with the

original issued reports for reference . This Test R cannot be reproduced, except in full,
Mhmnpﬁorwnnenp«mssimofmcompmy onl eport it "

SGS TAIWAN LIMITED INQ; 138-1, Wu Kung Road, WuKu Industrial Zone, Taipsi county, Taiwan,
22003930 §886-2) 2200-3237 www.sgs.com.tw




| Test Refaort

HUEI SUN PLASTIC CO., LTD. Report No. : CE/2005/30689A
NO. 17, LANE 679, PIN-TUNG ROAD, PIN-CHENG CITY, Date : 2005/03/10

Test Result

PART NAME NO.1 : DEEP GRAY PLASTIC (PLEASE REFER TO THE
PHOTO ATTACHED)

Result
No.1

Test Item (s): Unit Method MDL

PBBs(Polybrominated %  |With reference to 0.0005 N.D.
biphenyls)(CAS NO:059536- USEPA3540C or
65-1) USEPA3550C. Analysis was

performed by HPLC/DAD,
LC/MS or GC/MS.
(prohibited by 2002/95/EC
(RoHS), 83/264/EEC, and
76/769/EEC)
PBBEs(PBDEs)(Polybrominat] % |With reference to 0.0005 N.D.
ed biphenyl ethers) USEPA3540C or
USEPA3550C. Analysis was
performed by HPLC/DAD,
LC/MS or GC/MS.
(prohibited by 2002/95/EC
(RoHS), 83/264/EEC, and
76/769/EEC)

Result
Test Item (s): Unit Method MDL Nol
Chromium VI (Cr+6) pprm |As per US EPA 7196A and 2 N.D.
US EPA 3060A.
Cadmium (Cd) ppm [ICP-AES after as per EN 2 N.D.

1122, method B:2001 or
other acid digestion.

Mercury (Hg) ppm [ICP-AES after as per US 2 N.D.
EPA 3052 or other acid
digestion.

Lead (Pb) ppm |ICP-AES after as per US 2 20.9
EPA 3050B or other acid
digestion.

NOTE: (1) N.D. = Not detected (<MDL)
(2) ppm = mg/kg
(3) MDL = Method Detection Limit

|
The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written pormisslon of the Company

8GS TAIWAN LIMITED NO 136-1, Wu Kung Road, WuKu Industrial Zone, Taipel county, Taiwan.
| _YBOB-2) 22903039 {(586-2) 2200-3237 mmmu
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Test Ref)ort

HUEI SUN PLASTIC CO., LTD. Report No. : CE/2005/30689A
NO. 17, LANE 679, PIN-TUNG ROAD, PIN-CHENG CITY, Date : 2005/03/10

Page :30f3

TAOYUAN HSIEN, TAIWAN

i

The content of this PDF file is in accordance with the original issued reports for referance only. This Test Report cannot be reproduced, except in full
without prior written permission of the Company
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Chemical Laboratory - Kao.,SGS Taiwan Ltd.

TEST REPORT

REPORT NO.KE/2005/41718
DATE: 2005/4/29
PAGE: 1 OF 1

THE FOLLOWING MERCHANDISE WAS(WERE) SUBMITTED AND IDENTIFIED BY THE CLIENT AS :

CLIENT : CHI MEI CORPORATION..

PRODUCT DESCRIPTION : POLYCARBONATE(AS ATTACHED SAMPLE CARD).
COLOR : NATURAL.

STYLEANTEM NO. : WONDERLITE® PC-110.

TESTING DATE : 2005/04/25 TO 2005/4/29

SAMPLE RECEIVED ¢ 2005/04/25.

-..-=====-=-==s===a--=aan.namtnsmmutmcaltmzsz::aml==nn=au-=:=====-=.=~====

WE HAVE TESTED THE SAMPLE(S) SUBMITTED AS REQUESTED AND THE FOLLOWING RESULTS WERE

OBTAINED.

TESTITEM(S) NT] %;% DET.LMT RESULT
CADMIUM ppm | ANALYSIS 5 N oo 2 - n.d.

YSIS BY US EPA 7196A WiTH

CHROMIUM VI oom | po0 S EPA Sat0a 2 n.d.
MERCURY ppm | ANALYSISBY | 1 ADVANCE 2 nd.
LEAD ppm 2 n.d.
PBBs % 0.0005 n.d.
PBDEs % |  ANALYSIS WAS PERFORMED BY 0.0005 n.d.

NOTE : n.d. = not detected. S
<END>_-

I Supervisor
lgn'g:r and on bo"l'?:ll‘ of
T\@m GS Talwan Limited

TheConmdtN:PDFllo sh-eeordam lssued for
ol Wﬂu npom raferencoe only. This Test Report cannot be
$GS Talwan Limited Nozoa mmz‘mmmmmm Talwan
815-74“ W

Mocsher o the $GB Gravp (Soviieé Gindeale de Surveitionce)




. Test Report No.: SZTYR041023785L.P Dste: OCT 14,2004 _ Page 1 of -4

CHUNG SUNG COLOURS LIMITED

YU WU INDUSTRIAL AREA, © -
DONGCHENG TOWN, DONGGUAN CITY,
GUANGDONG PROVINCE. CHINA

Report on the subimitted samols ssid to be PE38 (50L), P518 (900L), P543 (7550), PB53 (880)

Sample Recelving Date 10CT 12,2004, ©

Testing Pediod : OCT 12, 2004 TO OCT 14, 2004

Test Requestsd  : To dlaterming the Lead, Cadmhum. Merourv & Hexavalent Ghfomium contentin
the submitted sample.

Test Method : Lead content - with.referance to EPA Mathod 30508: 1998/ other acid digestion,

Cadmium content - with referance to EN1122: 2001 methad B / other acid digestion.
Maercury content - with reference to EPA Methad 3052: 1988 / other acid digastion.
Hexsvalent Chromiurn content - with reference io EPA Mathod S0B0A: 1896 / other
waet digestion. N CL e :
Analysis was performed by Atomic Absarption Spactrometer (AAS) and Inductively -
Coupled Plasma Atornic Emission Spectrameter {(ICP-AES). .

Reaaults
Black powder
Lead Content {mgkg), <2
Cadmium Content (mg/kg) - <2:
Mercury Content (mg/kg) <2
Heaxavalent Chromhusm Content (mg/kg) <2
Note: - < = Legs Than
- Ppm = mg/kg
- Resuits shown are of the tatal welght of dry sempie.
** €nd of Report ™ :
Signed for and on behalf of ‘
S@S-CSTC Lid.
. . —
Yuan qu. ucy
Supervisor

avaliable upon raquest or are acorsaible at www,
dafined therein. Tha resultn ahawn In hia Test Fao m,m e drwwen 10 the Nvitavione of NebilRy,

for 30 days anly, This Tast Raport shak not be resroduced sxcapt Iy A, wihaut writen epprovat of the Company,
' ‘ .

. 821 28nc 0
B Can cdtoen s L » YRAF B, Gaecat niking. Dv=giang Rond Shargmeiin Sharsten Ching S18044 LTSRS tSAR £ (BETINRINIGO AU wwvesgicokccon
Pnat desonTegs Lwinion; -+ T R DA AR RN, 0. G M stece (LTSI LETRANONIG EIGK § 300 ehkaghoptcom
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Test Refaort

DSM ENGINEERING PLASTICS. Report No. : CE/2004/C2040
Date :2004/12/17
Page :1of3

The following merchandise was (were) submitted and identified by the client as :

Type of Product : EL550
Sample Received ¢ 2004/12/10

2004/12/10 TO 2004/12/17

Testing Date

Test Result : - Please see the next page -

for and on behalf of
SGS TAWAN LTD.

il

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company

SGS TAIWAN LIMTED | NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taiwan.
1(888-2) 22093939 886-2) 2299-3237 Www.sgs.com.iw
i
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»vTest Reylaort

DSM ENGINEERING PLASTICS. Report No. : CE/2004/C2040
Date :2004/12/17
Page :20f3

Test Result

PART NAME NO.1 : WHITE PLASTIC PELLETS(PLEASE REFER TO THE PHOTO ATTACHED)
Result
Test Item (s): Unit Method MDL | No.l
PBBs(Polybrominated %  |With reference to 0.0005| N.D.
biphenyls)(CAS USEPA3540 or USEPA3550.
NO:059536-65-1) Analysis was performed by

HPLC/DAD, LC/MS or
GC/MS. (prohibited by
2002/95/EC (RoHS),
83/264/EEC, and

76/769/EEC)
PBBEs(PBDEs)(Polybromi|% |With reference to 0.0005| N.D.
nated biphenyl ethers) USEPA3540 or USEPA3550.

Analysis was performed by
HPLC/DAD, LC/MS or
GC/MS. (prohibited by
2002/95/EC (RoHS),
83/264/EEC, and
76/769/EEC)

Result

Test Item (s): Unit Method MDL No.l

Chromium VI (Cr+6) ppm As per US EPA 7196A and |2 N.D.
US EPA 3060A.

Cadmium (Cd) ppm [ICP-AES after as per EN 2 N.D.
1122, method B:2001 or
other acid digestion.
Mercury (Hg) ppm [ICP-AES after as per US 2 N.D.
EPA 3052 or other acid
digestion.

Lead (Pb) ppm [ICP-AES after as per US 2 N.D.
EPA 3050B or other acid
digestion.

NOTE: (1) N.D. = Not detected (<MDL)
(2) ppm = mg/kg
(3) MDL = Method Detection Limit

il

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the

SGS TAWAN LIMITED | NO, 136-1, Wy Kung Roaid, Wuku Industiial Zone, Telpsl county, Taiwsin,
6-2) 22993939 #866-2) 2290-3237 _ wrw.0g8. ,m“g
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Test Report

DSM ENGINEERING PLASTICS. Report No. : CE/2004/C2040
Date :2004/12/17
Page :30f3

The content of this PDF file is in accordance with the original issued reporis for reference only. This Test Report cannot be reproduced, except in full,
without prior written permiasion of the Company o

SGS TAIWAN LIMITED - | NO: 138-1, Wu Kung Road, WukKu Industrial Zone, Taipel county, Telwan,
1(886-2) 220039309 {(886-2) 2299-3237 Yww.808.Com.tw
1 — e
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Test Report

REN-YUH ENTERPEISE CO., LTD. Report No. : CE/2005/50700
NO. 3, LANE 36, DONG-SHUN ST., SHE-LIN, TAIPEI, Date : 2005/05/12
TAIWAN, R. O. C. Page :1of4

The following merchandise was (were) submitted and identified by the client as :

Type of Product : BLACK POM
Sample Received : 2005/5/5

Testing Date 2005/5/5 TO 2005/05/12

Test Result : - Please see the next page -
~
» M. Manager
for and on behalf of
SGS TAIWAN LTD.

i |

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company

SGS TAWAN LIMTED | NO. 136-1, Wu Kung Road, Wulu industial Zone, Taipel courty, Taiwan.
22083039 2200-3237 - www.808.com. iw
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| Test Reﬁort

REN-YUH ENTERPEISE CO., LTD. Report No. : CE/2005/50700
NO. 3, LANE 36, DONG-SHUN ST., SHE-LIN, TAIPEI, Date :2005/05/12
TAIWAN, R. O. C. Page c20of4

Test Result

PART NAME NO.1 : BLACK PLASTIC PELLETS (PLEASE REFER TO THE
PHOTO ATTACHED)
Result

Test Item (s): Unit Method MDL Nol
Monobromobiphenyl % 0.0005 N.D.
Dibromobiphenyl % 0.0005 N.D.
Tribromobiphenyl % 0.0005 N.D.
Tetrabromobiphenyl %  |With reference to 0.0005 N.D.
Pentabromobiphenyl % |USEPA3540C or 0.0005 N.D.
Hexabromobiphenyl % USEPA3550C. Analysis was 0.0005 N.D.

- performed by HPLC/DAD,
Heptabromobiphenyl % LC/MS or GC/MS. 0.0005 N.D.
Octabromobiphenyl % (prohibited by 2002/95/EC 0.0005 N.D.
Nonabromobiphenyl %  |(RoHS), 83/264/EEC, and | 0.0005 N.D.
Decabromobiphenyl % |76/769/EEC) 0.0005 N.D.
Total PBBs % - N.D.
(Polybrominated
biphenyls)/Sum of above
Monobromobiphenyl ether % 0.0005 N.D.
Dibromobiphenyl ether % 0.0005 N.D.
Tribromobiphenyl ether % 0.0005 N.D.
Tetrabromobiphenyl ether % |With reference to 0.0005 N.D.
Pentabromobiphenyl ether % |USEPA3540C or 0.0005 N.D.
Hexabromobiphenyl ether % |USEPA3550C. Analysis was| 0.0005 N.D.
Heptabromobiphenyl ether % |performed by HPLC/DAD, [75.0005 N.D.
Octabromobiphenyl ether % |<C/MS or GC/MS. 0.0005 N.D.
- (prohibited by 2002/95/EC

Nonabromobiphenyl ether % (RoHS), 83/264/EEC, and 0.0005 N.D.
Decabromobiphenyl ether % 176/769 /EEC) 0.0005 N.D.
Total PBBEs % - N.D.
(PBDEs)(Polybrominated
biphenyl ethers)/Sum of [‘-a‘;—ﬁ 3’_3;“1‘; z
labove & =3 T O

Fét_:ﬁfi S| [
SEE ult

The content of this PDF file is in accordance with the original issued reports for reference only, This Test Report cannot be reproduced, except in full,
without prior written permission of the Company

SGS TAWANLIMTED [ NO--138-9, Wu Kung Roed. WuKu Industrial Zone, Taipel county, Taiwan,
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"Test Refaort

REN-YUH ENTERPEISE CO., LTD. Report No. : CE/2005/50700
NO. 3, LANE 36, DONG-SHUN ST., SHE-LIN, TAIPEI, Date :2005/05/12
TAIWAN, R. O. C. Page :30f4
Result
Test Item (s): Unit Method MDL Nol

Chromium VI (Cr+6) ppm |UV-VIS after reference to 2 N.D.

US EPA 3060A.
Cadmium (Cd) ppm |[ICP-AES after reference to 2 N.D.

EN 1122, method B:2001

or other acid digestion.
Mercury (Hg) ppm |ICP-AES after reference to 2 N.D.

US EPA 3052 or other acid

digestion.
Lead (Pb) ppm |ICP-AES after reference to 2 N.D.

US EPA 3050B or other

acid digestion.

NOTE: (1) N.D. = Not detected (<MDL)

(2) ppm = mg/kg

(3) MDL = Method Detection Limit
(4) " - " = No Regulation

The content of this PDF file is in accordance with

without prior written permission of the Company

SGS TAWAN LIMITED

NO. 138-1, Wu Road, Wuku
2) izvecsne \one &) 200

indusiriel Zone, Taipel county, Teiwan.
g 995601, tw
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the original issued reports for reference only. This Test Report cannot be reproduced, except in full,




REN-YUH ENTERPEISE CO., LTD. Report No. : CE/2005/50700
NO. 3, LANE 36, DONG-SHUN ST., SHE-LIN, TAIPE], Date : 2005/05/12
TAIWAN, R.O. C. Page 4 of 4
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The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company

$GS TAIWAN LIMTED | NO. 1361, Wi Kung Road, Waki Industrial Zone, Taipei county, Taiwan.
Y886-2) 22003930 (896-2) 2209-3237  wew.
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Test Report

Report Na. :CE/2004/C1640
Date 12004/12/16
Page :10of3

The following merchandise was (were) submitted and identified by the client as:

Type of Product ¢ RG-178 B/U SERIES

Sample Received ¢ 2004/)12709

Testing Date : 2004/12/09 TO 2004/ 12/16
========"-=================================‘—"==================::::::::::::::::::3
Test Result i - Flease see the next page -

LY
ned for and on behalf of ==|or=aE

SGS TAIWAN LTD. EEQrsz] e
- L;Ft‘]ﬁﬂ Tlﬁ o
E15F o2 ‘Mﬁm

The content of this POF file is in accordance with the original issued reports for reference only This Test Regort cannat be reprogiuc od, except in full,
without pnos written permission of the Company
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Report No. :CE/2004/C1640
Date 1 2004/12716
Page ;20f3
Test Result
PART NAME NO.1 ¢ TRANSPARENT FEP JACKET{PLEASE REFER TO THE PHOTO
ATTACHED)
Result
Test Item {s): Unit Method MDIL, No.1
PBBs(Polybrominated %  |With reference to 0.0005| N.D.
biphenyls){CAS USEPA3540 or USEPA3550.
NO:059536-65-1) Analysis was performed by
HPLC/DAD, LC/ MS or
GC/ MS. (prohibited by
2002/95/EC (RoHS),
83/264}EEC, and
76/ 769] EEQ)
PBBEs(PBDEs)(Polybromil% |With reference to 0.0005] N.D.
nated biphenyl ethers) USEPA3510 or USEPA3550.
Analysis was performed by
HPLC/DAD, LC/MS or
GC/MS. (prohibited hy
2002/95/EC {RoHS),
83/264/EEC, and
76] 769/ EEC)
Result
Test Item {s): Unit Method MDL | No.l1
Chromium VI {Cr+6) Ppm [As per US EPA 7196A and |2 N.D.
US EPA 3060A.
Cadmium (Cd) ppm {ICP-AES after as per EN 2 N.D.
1122, method B:2001 or
other acid digestion.
Mercury {Hg) ppm [ ICP-AES after as per US 2 N.D.
EPA 3052 or other acid
digestion.
Lead (Pb) ppuu | ICP-AES after as per US 2 N.D.
EPA 3050B or other acid
digestion.
NOTE+ +(1) N.D. = Not detected {(«<MDL) i—_%
(2) ppm = mg/ kg ‘g‘é'ﬁt aftf
(3) MDL = Method Detection Limit :ﬁ"f‘-ﬂﬂ ol (rE
el U
St il

The conient of this POF file is In sccondance wi
without phor written permission of the Company
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Report No, :CE/2004/C1640
Date 12004712/ 16
Page :30f3
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The conterd of tis POF fil# Is in actordance with the originat issued reports for reference orly This Test Repart cannat te reprodu e, except in full,
withoul pror witten permission of the Campany
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Test Report No.: GZSCR050209418/LP Date:MAR 03, 2005  Page 1 of 1

SHEN ZHEN HUEYNIEN CO..LTD.
5/F BUILDING, BAI SHI ZHOU
YUAN ZI NENG INDUSTRIAL ZONE,
SHAHE TOWN, SHENZHEN CITY

Report on the submitted sample said to be ${#45

SGS Ref No. : 82050202512EC-5.4
Sample Receiving Date : FEB 25, 2005
Tesling Period : FEB 25, 2005 TO MAR 03, 2005

Test Requesled : As specified by client, to determine the Lead, Cadmium, Mercury & Chromium
content in the submitted sample.

Test Method : Lead content - In house method, with reference to EPA method 30508; 1996 .
Cadmium content - in house method, with reference to BS EN1122: 2001 method B .
Mercury & Chromium content - In house method, with reference lo EPA 3052; 1996.
Analysis was performed by Inductively Coupled Plasma Atomic Emission Spectrometer

(iCP-AES).
RESULTS
Golden metal tube
Lead content (Pb)(ppm) 44
Cadmium Content (Cd) N.D.
Mercury Content (Hg) N.D.
Chromium Content (Cr) N.D.

Nole : - N.D. = Not Delected (<2 ppm)
- Ppm = mg/kg

*** End of Report ***

Signed for and on behalf of
SGS-CSTC Lid.

/—_—.\‘

HW

Tekh. Manager
mg!mrr
il

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or attached. Sald Condltions are also
avq-lab!e upon requestor are accessible al www.sgs.com. Altention is drawn to the limitations of liability, Indemnification end jurisdictional policies
defined therein. The resulls shown in this TestReport refer only to the sample(s) tested unless otherwise staled and such sample(s) are retained

for 30 days only, This Tes! Reporl shall not bereproduced exceplin full, withou! written approval of the Company,
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Test Report No.: GZSCR041251662/LP Date: DEC 30,2004  Page 1 of 1

WAILL POL METAL PRODUCTS (SHENZHEN) LTD
NO.9,10 INDUSTRIAL AREA, GUSU, SAN WEI VILLAGE,
XIXIANG TOWN, BAOAN, SHENZHEN CITY

Report on the submitted sample sald to be SEROCL TIN ELECTROPLATE LIQUID

5GS Ref No. 1 GZ041207724EC-5.4
Sample Receiving Dale : DEC 24, 2004
Testing Perlod : DEC 24, 2004 TO DEC 30, 2004

Test Requested  : As specified by client, to determine the Lead, Cadmium, Mercury & Hexavalent Chromium
content in the submitled sample.

Test Method : Lead content - In house method, With reference to EPA method 2050B: 1996 .
Cadmium content - In house methiod, With reference to BS EN1122: 2001 method B .
Mercury content - In house metho, With reference to EPA 3052; 1996,
Hexavalent Chromium content - With reference to EPA 3060A: 1996 & EPA 7196A: 1902,
Analysis was performed by Inductively Coupled Plasma Atomic Emission
Spectrometer (ICP-AES) / UV-VIS Spectrophotometer.

RESULTS
Transparent liquid .
Lead Content (Pb) N.D.
Cedmium Content (Cd) N.D.
Mercury Content (Hg) - N.D.
Hexavalent Chromiurn Content [Ci(VI}) N.D.

Note : - N.D. = Not Detected (< 2 ppm)
~ ppm = mg/kg

*** End of Report ***

Signed for and on hehalf of
§GS-CSTC Lid.

—

te Xidoyary Jane
‘sch./Manager

Wi}
|

Th$ Test Report ia issued by the Company subject to lis Genera! Conditions of Setvice printed overleaf.or attached. Said Conditions ara also
av Jleble upon request or arg accessible at www.sgs.com, Altention is drawn to ths limitations of lability, indemnification and jurisdictional policies
de Ined thereln. The rasulls shown In this Test Report rafer only to the sample(s) tested unless otherwise stated and such sample(s) are retained
fol 30 days only. This Test Report shall not be reproducad excapt in tull, without written approval of tha Company.
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